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Client's [tem: 1015-06181. SPS-0152. Date of Mfg.: 6/28/18. Product End Use: Upholstery.
Identification
Tested For: Kristi Rygh Key Test; FAA 12-sec.Vert FAR 25.853(a) 175

Uniroyal Engineered Products, LLC (Textiles)

501 South Water Street Tel: 1-(608)-873-6631 Ext:

Stoughton, W1 53589 Fax: 1-( ) -
Test Category: 1l2sec Specifier:FAA LE 2018; V 3/18 PC:24H DL/jd
Vertical/Textiles NTR 04/16

TEST PERFORMED: Vertical Test (12 seconds flame application) as per FAR Part 25, Appendix F, Part
I(b) (4)

RESULTS ARE REPORTED: [x] Initially; [ 1 After laundering; [ ] After dry cleaning
PRODUCT CATEGORY: Textiles

REFERENCE: For Certain Textile Products Used in Compartment Interiors Transport Category, Airplanes:
FAR 25.853(a) and Appendix F Part I{a){1){ii) [previously FAR 25.853(b)]

Burn
RESULTS: Afterflame Drip Burn Length
Specimen # (seconds) (seconds) (inches)
Machine: 1 0.7 0 1.6
2 2.2 0 1.0
3 0.7 0 1.5
AVg: 1.2 0 1.4
Cross Machine: 4 3.0 0 1.7
5 0.7 0 1.6
6 0.8 0 1.6
Avg: 1.5 0 1.6

Burn Length Defined: Burn length is the distance from the original edge to the farthest
evidence of damage to the test specimen due to flame impingement, including areas of partial
or complete consumption, charring, or embrittlement, but not including areas sooted,

stained, warped, or discolored, nor areas where material has shrunk or melted away from the
heat source.

CONCLUSION: Based on the above Results and the Acceptance Criteria on page 2, the item tested:

[x] Complies; [ ] Does not comply
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